
 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 1 of 43 

 

 

ADVANCED WASTEWATER TREATMENT PROCESS EVALUATION 
WORKSHOP 

Spokane, Washington           August 16, 2006 

List of participants

 

Last Name First Name Organization E-Mail Address

1 Agnew Tom Liberty Lake Sewer Dist. tom@agnewconsulting.com

2 Arnold Dale City of Spokane Darnold@SppokaneCity.org
[...]
The common processes observed were secondary treatment with chemical addition and filtration and 
biological nutrient removal with chemical addition and filtration. Unique concepts include Procept (Blue 
Water) filtration, membrane bioreactor (MBR), and CoMag. Capacity and performance ranges from 0.5 mgd 
to 80 mgd.  Some plants are reporting effluent P as low as 7 µg/L with several less than 100 ug/L.  EPA 
recognizes that there are phosphorus detection limits issues related to treatment performance requirements as 
detection limits are in the range of 6 ug/L. 
 
 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 6 of 43 

 

Update on Review of Exemplary Plants from November 2005 – Dave Clark and Dave 
Reynolds (9:15 -10:00) 
 
Dave Clark Presentation – See Appendix C for slides. 
 
This report surveyed plants across the country known to provide high degrees of phosphorus removal. The 
report analyzed trends in size and technologies by evaluating daily data on plant performance, and presented 
statistical analysis of performance. Ten plants were studied ranging in size from 0.5 mgd to 91 mgd.  
Treatment processes included biological nutrient removal supplemented with chemical treatment and various 
types of effluent filters and MBR supplemented with chemical treatment. Analyses of plant performance 
showed the following log normal mean effluent total phosphorus concentrations: 
 

� Las Vegas 2004 – 0.190 mg/L; 2005 - 0.141 mg/L; 2006 – 0.192 mg/L 
� Durham 2005 – 0.080 mg/L; 2006 – 0.107 mg/L 
� Rock Creek 2004 – 0.090 mg/L; 2005 – 0.070 mg/L 
� Cauley Creek 2004 – 0.110 mg/L; 2005 – 0.086 mg/L 
� Walton 2005 - 0.008 mg/L; 2006 – 0.007 mg/L 
� Stamford 2005 - 0.012 mg/L; 2006 – 0.008 mg/L 
� Alexandria 2003 – 0.13 mg/L; 2004 – 0.90 mg/L 
� Lone Tree 2003 – 0.040 mg/L; 2004 – 0.030 mg/L 
� Iowa Hill 2003 – 0.009 mg/L; 2004 – 0.008 mg/L 
� Pinery 2003 – 0.030 mg/L; 2004 – 0.030 mg/L 

 
Some values at Walton are as high as 50 µg/L.  Yet, the log normal mean is very low. The phosphorus 
analysis at Walton was done by labs certified by NY EPA. 
 
Some trends were noted. Smaller plants tended to produce lower effluent phosphorus concentrations. The 
smaller plants  tended to use newer technology, had limited solids processing on site and had limited sampling 
and testing. In general, plants with less intensive solids processing (or no solids processing) produced 
effluents with lower phosphorus concentrations.  Plants using chemical clarification by filtration tended to 
produce similar effluent phosphorus concentrations as MBR plants. There was considerable variation in plant 
performance above and below their mean values and performance limits will require use of some long-term 
averaging period.  
 
Dave Reynolds Presentation – See Appendix D for slides 
 
Rock Creek is the largest plant with less than 100 µg/L effluent P. Rock Creek has been removing P for 20 
years. Data were reviewed from 2001 through 2003 when the effluent limit was 0.070 mg/L total phosphorus. 
The limit was increased to 0.100 mg/L in 2004. Process adds alum ahead of primaries and ahead of final 
effluent filtration. The effluent phosphorus log normal mean concentrations were found to be: 
 

� 2001 = 60 ug/L 
� 2002 = 53 ug/L 
� 2003 = 50 ug/L 
� 2004 = 80 ug/L 
� 2005 = 70 ug/L 

 
Rock Creek quantification limit is 25 µg/L. One great month may not give you a good indication of long term 
performance.  For example, in one month there were no values over 50 ug/L but over several months there 
were some points above 100 ug/L.  For 2003, the log normal mean was 50 ug/L, the weekly maximum was 68 
ug/L and the daily maximum was 89 ug/L. There are seasonal trends.  Effluent total phosphorus varies and 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 7 of 43 

 

performance requirements must use statistics. Achievable phosphorus concentrations can’t be determined 
from existing WWTPs because their performance is influenced by the permit requirements.  
 
Consider pilot testing over a full P season since pilots never start-up perfectly, the pilot might need a season 
to work properly and to establish chemical doses, loading ranges, etc. Multiple points of chemical addition 
may be needed to achieve the lowest phosphorus concentrations. Select a size that provides for reliable scale 
up. Consider the effects of solids handling and recycle flows. Pilot tests will provide information for desk top 
analyses but often leave many questions unanswered.  
 
Two labs provided analytical P measurement in pilot testing at Spokane.  There was substantial variation 
between results from the same samples.  The level of uncertainty in measuring phosphorus, if not resolved, 
will be an issue for treatment plants and regulators  
 
Decision making will be challenging when dealing with incomplete, imperfect, and conflicting information.  
Build a flexible facility.  Recognize time required for learning curve.  Beware of weird science – be skeptical 
of processes that are not based on sound science.   
 
 
Report from Site Visits to Colorado Plants – Larry Esvelt (10:00 to 10:30) See Appendix E 
for slides and supplemental report. 
 
Several wastewater plants in the Denver and Breckenride, Colorado area that provide phosphorus removal 
were visited in November-December, 2005. The plants visited were: 
 

� Aurora WWTP – Scalping plant.  Design flow of 5 mgd.  Normal flow 2.5 – 3 mgd.  Primary 
clarifiers, biological treatment, filters, UV.  No sludge handling.  Residuals back to interceptor.   

 
� Breckenridge, Iowa Hill – Scalping plant.  1.5 mgd.  Normal flow 0.5 to 1.0 mgd.  Activated sludge, 

nitrification, chemical precipitation, filtration (upflow, continuous backwash), disinfection.  Residuals 
go to Farmers Korner plant.  

 
� Breckenridge, Farmers Korner – Design flow of 3.0 mgd. Normal flow 0.5-1.0 mgd. Conventional 

flocculation.  Activated sludge.  Filtration.  Alum dose of 150-200 mg/L.  
 

� Frisco, CO – Design flow 1.7 mgd.  Normal flow of 0.4-0.8 mgd.  Recycle all sludge from effluent 
polishing back to headworks. Alum dose of 85 mg/L.  

 
� Snake River Plant –  High winter flows during ski season.  Design flow of 2.6 mgd with normal flow 

of 0.7 mgd.  Inclined plate settler.  Conventional media, deep bed filter. Alum dose average 70 mg/L. 
 

� Pinery Plant – Design flow of 2 mgd. Normal flow of 0.65 mgd.  Biological nutrient removal 
supplemented with chemical precipitation, filtration.   Clarifier is sorption clarifier with upflow and 
downflow media similar to system Inland Empire Paper will use on a larger scale.  Alum dose 90 to 
100 mg/L. 

 
Although there are a variety of treatment processes used in these plants, there is not a big difference in the 
effluent phosphorus concentrations produced with results of 30-50 ug/L P being typical. The two 
Breckenridge plants produced lower P concentrations with 50th percentile values of 10 ug/L. All of the plants 
were operating at 50% or less of design capacity. Performance appeared to have a lot to do with chemical 
dosing. Cost per pound of P removed should be evaluated with the selection of treatment technology.   
 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 8 of 43 

 

Most of the plants combine secondary and tertiary solids and dewater for disposal.  The P does not appear to 
re-enter the process and stays adsorbed.  All plants are removing sludge within 3 days. If you wait a week, P 
recycles back.  
 
Report from EPA Tour of Reference Plants (Syracuse, Blue Plains, Concord/Alexandria) – 
Lars Hendron (City of Spokane) and Mark Laquidara (Metcalf and Eddy) Gerry Shrope (not 
presenting) (10:30 to 11:00) See Appendix F for slides.  
 
The goal was to visit plants that are large (> 30 mgd), have practiced P removal for an extended period of 
time, have flow variations due to wet weather and process solids onsite to determine their performance and 
O&M experiences. The visits also provided a way to improve communication with a large group by offering 
city council, regulatory and environmental participants an opportunity to see the facilities in operation. Plants 
visited were Blue Plains (Washington, D.C), Alexandria, and Syracuse. 
 
Blue Plains reported effluent annual average of 110 µg/L TP.  Permit limit is an annual average of 180 ug/L 
with a maximum day limit of 350 ug/L.  The Blue Plains plant has an average flow of 370 mgd with peaks of 
740 mgd. Ferric chloride is added and multi-media filtration is provided.  
 
Alexandria, VA reported effluent annual average of 50 ug/L TP with a weekly maximum of 160 ug/L and a 
daily maximum of 300 ug/L. They add both alum and ferric chloride after primary clarifiers, in secondary 
clarifiers, and ahead of rapid mix flocculation tanks.  The plant has a design capacity of 54 mgd with peak wet 
weather capacity of 90 mgd. 
 
Syracuse, NY reported effluent typical effluent concentrations of 140-160 ug/L TP. They are using ferric and 
polymer in Actiflo® to achieve P removal.  The plant has an average rated capacity of 85 mgd with peak wet 
weather flows of 126 mgd.  
 
The three plants produced effluents with 50 to 150 µg/L TP.  All permits used time averaging. All required 
extended operation shake-down periods. All have extensive SCADA or automation.  Unstable flows tended to 
upset the high level treatment unit processes and flow equalization may be needed to stabilize performance. 
High level treatment processes tend to require a lot of operator attention.  The plant personnel reported using 
one season to optimize plant (6 – 8 month optimization period).  
 
The tour participants also heard a presentation on a new technology (CoMag) which is essentially ballasted 
sedimentation with magnetite. Magnetite is denser than sand and magnetite that carries over from the 
sedimentation process is removed with a magnet on the final effluent line. A two-year pilot plant with flows 
of 0.07-0.2 mgd is being tested at Concord, MA. It is reported that  50 µg/L TP was achievable during the 
pilot testing.  Alum, ferric, pH adjustment were evaluated.   
 
 
Report from Water Environment Research Foundation (WERF) March 10-11, 2006 
Workshop on Low Effluent Nutrients – JB Neethling (11:00 to 11:20) See Appendix G for 
slides. 
 
The focus of the workshop was on achieving nitrogen < 3 mg/L and phosphorus < 0.1 mg/L. There were 
about 200 participants in the workshop. Lower effluent phosphorus concentrations than would be predicted by 
solubility theory are being achieved in treatment plants. Solubility limit previously was thought to be around 
40 µg/L.  It appears that lower concentrations are being achieved due to adsorption on metal hydroxide flocs.   
 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 9 of 43 

 

Tests at Gwinette County showed little difference between the P concentrations produced by membranes and 
granular media filters with both producing TP in the range of 30 ug/L.  Membranes give a little better 
performance (better solids capture).   
 
Evaluation of results from the Berlin MBR showed an 80th percentile value of less than 50 µg/L. They 
concluded that there is 20 µg/L of refractory phosphorus leading them to conclude that < 20 ug/L is 
unachievable.  Their graphing does not shown any data below 20 which appears to have led them to conclude 
that it is not possible to achieve less than 20 ug/L P. This appears to be a leap of faith without scientific back-
up. However, the nature and amount of refractory nitrogen and phosphorus is an important question.  
 
Design issues that surfaced from the workshop included: 
 

� Design for recycle streams at 15% to maximums of 50-75 % P return.   
� Design flexibility into sizing of anaerobic and aerobic zones in biological nutrient removal facilities. 
� Provide sufficient aeration in first aerobic zone.  
� Provided backup systems for chemical, volatile fatty acid addition, etc.  
� Provide flexibility in systems for chemical dosing. 

 
Questions during WERF workshop were related to glucose accumulating organisms versus phosphorus 
accumulating organisms. There is a difference that needs to be understood.   
 
 
Las Vegas/Clark County Area Low Effluent Investigations -- JB Neethling (11:20 to 11:45) 
See Appendix H for slides 
 
The City of Las Vegas ran pilot tests to evaluate achieving a range of potential future effluent TP limits of 0.2 
mg/L, 0.09 mg/L and 0.02 mg/L. The tests compared unfiltered Ortho-P, filtered Ortho-P, and TP for tertiary 
treatment options of single and two stage filtration of the effluent from the existing BNR treatment plant.  Full 
scale experience has shown that increasing the ferric chloride feed to the primary clarifiers and the polishing 
alum dose to the effluent filters can achieve slightly less than 0.10 mg/L TP so the existing process would 
meet the 0.2 mg/L target. Single stage filtration with increased alum feed ahead of the effluent filters provided 
a mean TP of about 0.06 mg/L and two stage filtration provided a mean of about 0.04 mg/L TP.  They 
concluded that membrane treatment would be required to meet the 0.02 mg/L target. The City also found that 
filter backwash and centrate are significant sources of phosphorus that could be reduced by separate side 
stream treatment.   
 
Clark County, NV has conducted extensive studies on a BNR activated sludge followed by tertiary treatment.  
Optimization of activated sludge and tertiary chemical addition has produced effluent TP concentrations of 90 
µg/L.  Analysis of the causes of spikes in effluent TP concentrations showed that they were typically related 
to mechanical issues such as aeration shut-down, broken header, alum shut down, etc. A lesson learned is that 
as conditions change, effluent changes and that there will be variability from control problems, mechanical 
breakdowns, etc. EPA pointed out that NPDES regulation states that mechanical breakdowns cannot be a 
defense for a failure to treat unless the best engineering practice would not typically require a back-up for the 
mechanical breakdown. Sludge management practices also impact the variability of P removal. Water 
treatment engineers talk about 2 or 3 barriers to prevent pathogens from breaking through the treatment 
process.  Perhaps the same strategy is needed for wastewater P removal. 
 
 
Report from City of Spokane Pilot Studies – Larry Esvelt (presenting) Lars Hendron (not 
presenting) (11:45 to 12:00) See Appendix I for slides and supplemental report. 
[...]
� Made some comparisons of 10 plants and performance.  Performance was similar in larger plants, 

even if technology was different.  Plants with lower concentrations were smaller and less solids 
processing on site.  

� Less intensive solids processing (or no solids processing) results in lower P.  Solids recycle influences 
P removal performance.   

 
 
 
Q & A:   

� Do we have influent data? 
Dave Clark:  

� Mostly had effluent. When we had  the influent data, it was around 3-7 mg/L. 
Bonnie Beavers:   

� My observation was quality of plant operation made a big difference. Alexandria reported to Sierra 
Club 50 µg/L.  They take pride in the plant.   

Dave Clark:   
� Mario will be commenting on attention by plant operator to P removal. 

 
Dave Reynolds Presentation: 

� Rock Creek pilot testing and data analysis, lab challenges. Rock Creek is the largest plant producing 
an effluent with less than 100 µg/L TP.  Effluent limits were relaxed in 2004. 

� Process adds alum ahead of primaries and ahead of filtration. 
� Eff TP 2001 = 60 ug/L 
� Eff TP 2002 = 53 
� Eff TP 2003 = 50 
� Eff TP 2004 = 80 
� Eff TP 2005 = 70 
� Limits have been relaxed. Rock Creek has been removing P for 20 years.  
� Performance represents their experience. At end of 2003, log normal average was 50 µg/L. 
� Rock Creek quantification limit is 25 µg/L. One great month may not get you a good indication of 

performance. Some points above 100 ug/L. There are seasonal trends. Monthly, weekly, and daily 
averages can be quite different – be careful with statistics.   

 
 Q&A 
Richard Koch:   

� How long should we look at pilot testing? 
Dave Reynolds:   

� Might need to go over a full P season. However, remember that pilots never start-up perfectly. 
Sometimes the pilot might need a season to work properly and to dial in the process by adjusting 
chemical doses, loading ranges, etc. 

Sid Frederickson:  
� Pilot testing does not incorporate the effects of  diurnal and seasonal peak flow variations. In a 

Trickling Filter/Solids Contact plant, as temperature changes, so does the settleability of solids.  We 
wanted to capture swing.  Treatment process has a lot to do with setting up pilot test and challenges 
in getting good numbers.  

Doug Krapas:  
� Plants need the ability to conduct the low level testing that can be conducted in their own lab in order 

to get real time data to make process changes rather than waiting up to a week to get process data. 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 24 of 43 

 

 
Dave Reynolds continued presentation: 

� Effluent for 2003:  Log normal avg – 50 µg/L 
� Coefficient of Variation: 0.48 
� 95th percentile compliance 
� Monthly max (20 samples) 59 µg/L 
� Weekly max (5 samples) 68 µg/L 
� Daily max (1 sample) 89 µg/L 
� Lessons learned.  Total phosphorus varies.  Watch statistics.  Multiple feed points of chemical 

addition provide good treatment flexibility.   
 

� Analytical P measurement is an issue.  Data from pilot testing at Spokane from two labs showed 
significant differences between results from same samples.   

� Analytical issue needs to be investigated before pilot testing.  Low P levels induce higher variability 
in testing.   

� Variability in testing needs to be understood before pilot testing or NPDES permitting.   
� Training approaches are needed.  If not resolved, regulators need to recognize that this will be an 

issue for treatment plants, especially small WWTPs.   
 
Doug Krapa comment.:   

� Need improved analytical methods. 
 
Dave Reynolds continued presentation: 

� Pilot testing compares side-by-side processes and provides a means to evaluate chemical 
requirements.  It is only an approximation.   

� Pilot testing allows evaluation of unit process loading rates.  Put processes together, might use to 
identify minimum achievable Total Phosphorus.   

� May also evaluate alternate operating/control strategies. 
 
Q & A 
Sid Frederickson:   

� We don’t test the effects of  diurnal flow variation and diurnal influent P load in pilot testing.   
Dave Reynolds: 

� Considerations for pilot tests – Length of time, statistics, seasonal variation, size, etc.  How much do 
you know about the process and what will I learn by making it bigger?   

� Will you have an ability to scale up?  What is the feasibility of piloting processes together?  Solids 
handling and recycle?  Cost (equipment, operation, data, etc)? 

� Results – Site specific data.  Chemical requirements.  Requires interpretation by qualified engineers 
who don’t often agree.  Some questions will be unanswered, but often many more questions will arise.   

 
Dave Reynolds continued presentation: 

� Concluding remarks – Decision making will be frustrating.  Data will be incomplete, imperfect, and 
conflicting.  Build flexible facility.  Recognize learning curve in starting up a new plant or process.  
Beware of weird science – be skeptical of processes without a sound scientific basis.   

 
Q&A 
Tom Agnew (Liberty Lake):   

� Mentioned that data in graphs appear to defy statistical probability with consistency and low level of 
P removal performance. Additionally, a  flat line of data is impossible which adds further question to 
the measurement validity. If we are skeptical about the numbers, then are we saying that we don’t 
have good data and we need to develop are own data? 



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 25 of 43 

 

Dave Clark:  
� Numbers are questionable, but we can learn from the plants and the data give us trends. 

JB Neethling:  
� Flat line of data is not problematic because the level measured is at the detect level which means that 

data points are actually below this line. The problem occurs when testing occurs on the same effluent 
with different labs and plants receive different measurements. This provides difficulty in interpreting 
results. 

 
 
 
 
 
Report from Site Visits to Colorado Plants – Larry Esvelt (10:00 to 10:30) See Appendix E 
for slides and supplemental paper. 
 
Site visits were driven by P limits in Moscow, ID.  Plants were selected that would fit into Moscow’s 
objectives.   
 

� Aurora WWTP – Scalping plant.  5 mgd.  Normal 2.5 – 3 mgd.  Primary clarifiers, biological 
treatment, filters, UV.  No sludge handling.  Residuals back to interceptor.  Used data in analysis that 
are used for compliance reporting.   

� Moscow shows consistent curve.  Aurora, sand creek shows 50 µg/L eff TP.  Moscow is around 500 
µg/L eff TP.  Seasonal variations – students coming and going.  Can’t take “one-size-fits-all” because 
we are starting in a different place.   

� Medical Lake, WA.  Uses 50th percentile or higher because of reporting.  Adding chemicals in 
secondary clarifiers.  

� Breckenridge, Iowa Hill – Scalping plant.  1.5 mgd.  Normal flow 0.5 to 1.0 mgd.  Activated sludge, 
nitrification, chemical precipitation, filtration (upflow, continuous backwash), disinfection.  Alum 
dose = 150 to 200 mg/L.  Discharge to Blue River (Dillon Reservoir owned by Denver Metropolitan 
Water District).  Distinct improvement through each step.  10 µg/L through 50th percentile. 

� Breckenridge, Farmers Korner – Conventional flocculation.  Activated sludge.  Filtration.  7 µg/L.  
Arithmetic mean used versus log mean (there is a difference). 

� Frisco, CO – Design flow 1.7 mgd.  Not doing quite as well.  Recycle all sludge from effluent 
polishing back to headworks. Appears that they may be getting dual adsorption onto chemical floc. 

� Snake River Plant – Arapaho Basin.  High winter flows during ski season.  2.6 mgd. (See slides.)  
Inclined plate settler.  Conventional media, deep bed filter. Doing best of treatment plants per dollar 
basis. 

� Pinery Plant – 2 mgd. Normal 0.65 mgd.  BNR, flow equalization, package units for effluent 
polishing.  Clarifier is sorption clarifier with upflow and downflow media, similar to system IEP will 
use on a larger scale.  Log mean is 30 µg/L. BPR is very similar to Aurora and Medical Lake.  
Moscow data looks better than previous data.   

Summary:   
� In the plants studied, there is not a big difference in what they can achieve with results of 30-50 ug/L 

P being typical. Performance has a lot to do with chemical dosing. Cost per pound of P removed 
should be evaluated with the selection of treatment technology.   

 
Q&A 
Doug Krapas:   

� How are they dewatering fine chemical flocs?   
� How will reject stream be handled? Concern with re-assimilation of phosphorous. 

Larry Esvelt (Esvelt Engineering):   



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 26 of 43 

 

� For the ones that are dewatering, they are sending it to a closed mine. Belt filter presses and 
centrifuges are used for dewatering to achieve. 15% solids after dewatering. Bring back solids to 
headworks and settle in primary.   

Bonnie Beavers:  
� Eastern plants are doing this. 

Larry Esvelt:  
� Most the plants reviewed combine secondary and tertiary solids and dewater for disposal.  The P 

does not appear to re-enter the process but  stays adsorbed.   
Remy Newcombe:  

� We do that at Hayden and we get no re-entry of phosphorous.  Solids settle in primary.  Iron settles 
better than alum.   

Larry Esvelt:  
� All of these plants use alum as the coagulant.   

Sid Frederickson:  
� Concern when we dewater, belt press, centrifuge, etc, Filtrate or centrate should be removed from 

treatment stream because when you send it  back to headworks, you are re-introducing P load. 
Larry Esvelt:  

� All of these  plants are removing sludge within 3 days. If you wait a week, it recycles back. The 
process optimization requires some trial and error.  

 
Report from EPA Tour of Reference Plants (Syracuse, Blue Plains, Concord/Alexandria) – 
Lars Hendron (City of Spokane) and Mark Laquidara (Metcalf and Eddy) Gerry Shrope (not 
presenting) (10:30 to 11:00) See Appendix F for slides. 
 

� Goal was to visit plants that are similar to Spokane in age, flows, and processing of solids onsite.   
� Also, get council members involved as we move forward.   
� Improve communication with large group by offering regulatory and environmental participants an 

opportunity to see same. 
� Plants >30 mgd.  (Blue Plains, Alexandria, and Syracuse) 

Blue Plains – DC Water and Sewer Authority.   
� Effluent is managed secondary flow.  Other outflow for wet weather.  Single point addition of  

ferrous chloride upfront of primaries.  Add methanol for denitrification with multi-point feed 
capability.  Wet weather management diverts flows around secondaries to manage the peaking 
factor.   

� Reported averages around 110 µg/L TP.  Permit limit is 180 ug/L with maximum days of 350 ug/L.   
� Algae was issue with some of the filters.  Provide NaOCl for disinfection upstream of filters. 

Alexandria, VA 
� Ferric and alum added at.3 points – after primary clarifiers, in secondary clarifiers, and ahead of rapid 

mix floc tanks. Claim they can meet 50 µg/L TP on a semi-continuous basis.  Well run plant. 
 
Doug Krapas:   

� Why use both ferric and alum as coag?   
Mark Laquidara:   

� Safety.  Did not want to add ferric upstream of UV. 
JB Neethling:   

� Las Vegas does same.  Ferric upfront for odor.   
Glen Daigger:  

� Ferric is less expensive in east.  Alum is less expensive in west. 
 
Syracuse, NY 

� Avg 85 mgd.  Peak 126 mgd.   



 
HDR Engineering, Inc. 
P:\10027 Spokane\43026-WW Fac Plan Update\Final Draft\Appendices\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\PWworking\SEA\dms52413\DFPA2006 C 
Treatment Technology Workshop Notes .docC:\Documents and Settings\Gordon\My 
Documents\H D R\SpokaneCountyMeetingNotes2006v4.doc 

412 East Parkcenter Boulevard 
Suite 100 
Boise, ID 83712 

Phone (208) 387-7000 
Fax (208) 387-7100 
www.hdrinc.com 

Page 27 of 43 

 

� Using ferric and polymer in Actiflo® to achieve P removal.  Primary plant, activated sludge (attached 
growth), followed by Actiflo®.   

� Start-up issues.  Ferric addition was impacting UV equipment (staining).  Some quartz carry-over that 
looked like it was etching the UV equipment.  Operations has since solved some of those issues, such 
as cleaning products for UV.  
Piloting Parkson Dynasand®  after Actiflo®.  Seasonal UV disinfection – solved some algal 
problems (remove sunlight). 

Summary  
� Plants performed very well at 50 to 150 µg/L TP.  All permits used time averaging.  
� All required extended operation shake-down periods, learning curves, lessons learned.   
� Syracuse reported plant engineering and coordination issues.  They feel this should have been 

corrected.   
� “Water treatment” technology being applied to wastewater industry.   
� Piloting and further optimization is still needed.   
� Facilities have extensive SCADA or automation (or at least included in upgrade).   
� High level treatment, flow equalization in large plants.  High level treatment processes tend to require 

a lot of attention/witness (operator awareness).   
New technology – CoMag. 

� Not advocating this, but information was presented during the tour.  Concord, MA has been operating 
a pilot plant with flows of 0.07 to 0.2 mgd.  50 µg/L TP achievable during pilot.  Tested alum, ferric, 
pH adjustment.   

� Essentially ballasted sedimentation with magnetite.  Remove microsand with magnets.  Solids recycle 
to form larger particle.  Coagulants used are alum or ferric, pH adjustment, polymer, and magnetite. 
Option to provide a polishing magnet on final discharge line to  pull out magnetic carryover from 
process without the headloss that would occur in a filter.   

 
Q&A 
Bruce Rawls:  

� What length of time is necessary to optimize and collect enough data to analyze? How low can you 
go?  

Gerry Shrope (CTE Engineers):  
� The plants that they visited historically were using one season to optimize plant (6 – 8 month 

optimization period).  
� The amount of time to collect enough data to discover a confident 95% level of P depends on 

treatment process and level of removal. Magnetite filtration was a unique process.  
� In the CoMag process, the polishing step of magnetic attraction does add some removal of floc that’s 

attached to the fine pass-through sand from the process. 
Richard Koch:  

� The interesting point about CoMag was the applicability of footprint reduction because the magnetite 
media allows for faster settling than sand used in other ballasted flocculation processes. 

 
 
Report from Water Environment Research Foundation (WERF) March 10-11, 2006 
Workshop on Low Effluent Nutrients – JB Neethling (11:00 to 11:20) See Appendix G for 
slides.  
 

� Focus in the workshop was on Nitrogen < 3 and Phosphorus < 0.1 
� Every process is unique and not one technology fits all.   
� Dissolved oxygen is the key to biological processes.   
� Ballasted sedimentation with magnetic separation.  High alum dose (>100 mg/L) with reported 